
PARTS DIAGRAM FOR:
MAG-12008 Series Cleaner

Magna-Matic Corporation - W4599 County Road IW - Waldo WI  53093 USA
Phone: (920) 564-2366 - FAX: (920) 564-2368 - Toll Free USA & Canada 1-800-328-1110

http://www.magna-matic.com - email: sales@magna-matic.com © Copyright 2010 All rights reserved

01 05

04
02 03

06
07

08

09

11

10

12

14

13

16
15

17

18

19
20

21

22
24 25

23



Magna-Matic Corporation - W4599 County Road IW - Waldo WI  53093 USA
Phone: (920) 564-2366 - FAX: (920) 564-2368 - Toll Free USA & Canada 1-800-328-1110

http://www.magna-matic.com - email: sales@magna-matic.com © Copyright 2010 All rights reserved

33

34
32

09

31

30

29

28
27

26

35

22

21 19

PARTS DIAGRAM FOR:
MAG-12008 Series Cleaner



Magna-Matic Corporation - W4599 County Road IW - Waldo WI  53093 USA
Phone: (920) 564-2366 - FAX: (920) 564-2368 - Toll Free USA & Canada 1-800-328-1110

http://www.magna-matic.com - email: sales@magna-matic.com © Copyright 2008 All rights reserved

36

37

42

41

40

38

39

PARTS DIAGRAM FOR:
MAG-12008 Series Cleaner



Magna-Matic Corporation - W4599 County Road IW - Waldo WI  53093 USA
Phone: (920) 564-2366 - FAX: (920) 564-2368 - Toll Free USA & Canada 1-800-328-1110

http://www.magna-matic.com - email: sales@magna-matic.com © Copyright 2010 All rights reserved

MAG-12008 Lower Parts Key
Key # Part # Description

01 12008-07 Brush cover (machine base cover)

02 H-625WFZ Brush washer 5/8” (2 req)

03 H-25C37BSSZ 1/4 button head screw 3/8” long (4 req)

04 H-625FLJNZ 5/8” left-hand jam nut (2 req)

05 12008-26 plastic wear pad

06 H-31WLZ 5/16” lock washer (32 req)

07 H-31C500HSZ 5/16” bolt 1/2” long (30 req)

08 12008-20 Brush (6 req)

09 H-37C150HSZ 3/8” bolt 1.5” long (8 req)

10 H-31WFZ 5/16” flat washer (2 req)

11 H-31C75HSZ 5/16” bolt 3/4” long (2 req)

12 12008-08 Main body

13 12008-06 Work table / brush safety guard

14 12008-04 Exhaust top box

15 H-18C75BSSss 10-24 screw 3/4” long (8 req)

16 12008-05 Exhaust bottom box

17 9000-11 Rubber bumper (foot) (8 req)

18 H-18CNINFZ 10-24 nylon insert nut (8 req)

19 12008-32 Knob 1/2” insert (2 req)

20 H-50CNFZ 1/2” nut (10 req)

21 12008-33 1/2” thrust bearing (4 req)

22 12008-27 Brush adjustment rod (2 req)

23 H-37WFZ 3/8” flat washer (8 req)

24 H-37C200HSZ 3/8” bolt 2” long (4 req)

25  12008-11 Brush spacer bushing

MAG-12008 Upper Parts Key
Key # Part # Description

26 12008-09 Bearing block adjustment plate

27 12008-24 Die spring (8 req)

28 H-37CNFZ 3/8” nut (8 req)

29 12008-16 Cogged V-belt

30 12008-18 Motor pulley

31 12008-03 Motor box bottom

32 12008-02 Motor box top

33 12008-25 1.5 HP Motor

34 12008-01 Motor slider bracket

35 12008-10 Pulley guard/cover

MAG-12008 Spindle Parts Key
Key # Part # Description

36 12008-19 Brush pulley (2 req)

37 12008-21 External retaining ring (4 req)

38 12008-17 Bearing (4 req)

39 12008-12 Drive shaft (2 req)

40 12008-13 Bearing block (2 req)

41 12008-22 Internal retaining ring (4 req)

42 H-187KEY 3/16” keyway square (3 req)

PARTS DIAGRAM FOR:
MAG-12008 Series Cleaner


